
Garden Cart

60-4540-6

Assembly and Operating Instructions

12/07

• Important Safety Information
• Assembly Instructions
• Operating Instructions
• Parts List and Hardware List

CAUTION: Read all instructions carefully before using this Garden Cart.
Keep these instructions for future reference.

TOLL-FREE HELPLINE: 1-866-523-5218

Chariot de jardin 

60-4540-6

Instructions d’assemblage et d’utilisation 

12/07

• Consignes de sécurité importantes 
• Instructions d’assemblage
• Instructions d’utilisation
• Liste des pièces et des éléments de quincaillerie 

MISE EN GARDE :lisez attentivement toutes les consignes avant d’utiliser le
chariot de jardin. Conservez ces consignes pour référence ultérieure. 

SERVICE D'ASSISTANCE TÉLÉPHONIQUE SANS FRAIS:1-866-523-5218

YW1240-Tmanual  1/3/08  10:17 AM  Page 1



LIMITED WARRANTY

This YardWorks® product carries a two (2) year warranty against
defects in workmanship and materials. Should this YardWorks®
product become defective within the stated warranty period, return it
to the store with proof of purchase, and it will be replaced or repaired
free of charge.

GARANTIE LIMITÉE

Cet article YardWorks
MD

comprend une garantie de deux (2) ans contre
les défauts de fabrication et de matériau(x). S'il fait défaut au cours de
la période de garantie convenue, retournez-le au magasin,
accompagné de la preuve d'achat et il sera réparé ou remplacé 
sans frais. 

YW1240-Tmanual  1/3/08  10:17 AM  Page 3



Step 3
The front support assembly is mostly
pre-assembled at the factory.
Please make sure all bolts and nuts
assembled at the factory are tight.
Attach the front support assembly to
the bed of the cart using two M8x40
carriage support bolts, two M8
locking nuts, and two M8 washers.
Secure the centre front axle brace to
the bed of the cart using two M8x20
carriage support bolts, two M8
locking nuts, and two M8 washers.

Step 2
Attach the rear support assembly to the bed
using four M8x20 carriage support bolts, two
M8x40 carriage support bolts, six M8 locking
nuts, and six washers. Attach the rear axle
support to the back of the bed using two M8x40
carriage support bolts, and then attach the left
and right support braces using the four M8x20
carriage support bolts. Tighten securely.

1. READ ALL INSTRUCTIONS CAREFULLY, AND BE SURE THEY ARE FULLY UNDERSTOOD BEFORE USING THE GARDEN CART.
2. Do not load the Garden Cart with more than 800 lb (362 kg) of material. The weight rating is based on an evenly 

distributed load.
3. Do not allow children to use the Garden Cart without supervision. It is not a toy.
4. Do not use the Garden Cart for transporting passengers.
5. The Garden Cart is not intended for highway use.
6. Do not exceed 5 mph (8 km/h).
7. Distribute the load evenly over the surface of the tray.
8. Do not load items on the top edges of the tray.
9. If any parts become damaged, broken, or misplaced, do not use the Garden Cart until the parts have been

repaired or replaced.
10. Do not use the Garden Cart on surfaces or for transporting objects that can cause damage to the pneumatic tires or tubes.

Do not inflate the tires to more than 30 PSI (2.07 BAR).
11. It is recommended that the cart be inspected for damage before each use.
12. KEEP THESE INSTRUCTIONS FOR FUTURE REFERENCE.

Step 1
Turn the cart bed upside down.  Use the
cardboard from the carton to keep from
scratching or damaging the finish.

Step 5
Turn the cart upright.

Step 4
Assemble the four wheels using the four bushings, the four M12
washers, and the four cotter pins, as shown below.

Important Safety Information

Assembly Instructions
Verify that all parts and hardware are accounted for before beginning assembly. Do not assemble or use the Garden Cart if
any parts are missing or damaged.

Tools required for assembly: • Standard screwdriver  • Phillips screwdriver • Socket set (or two adjustable wrenches).

Étape 3
L’ensemble du support avant est en
grande partie préassemblé à l’usine.
Veillez à ce que les boulons et les
écrous montés à l’usine soient bien
serrés. Fixez l’ensemble du support
avant au plateau du chariot à l’aide de
deux boulons M8 x 40, de deux contre-
écrous M8 et de deux rondelles M8.
Fixez le renfort central de l’essieu avant
au plateau du chariot à l’aide de deux
boulons M8 x 20, de deux contre-écrous
M8 et de deux rondelles M8.

Étape 2
Fixez l’ensemble du support arrière au plateau à
l’aide de quatre boulons M8 x 20, de deux
boulons M8 x 40, de six contre-écrous M8 et de
six rondelles.  Fixez le support de l’essieu
arrière au dos du plateau à l’aide de deux
boulons M8 x 40, et fixez les renforts gauche et
droit à l’aide des quatre boulons M8 x 20.
Serrez les boulons.

1.  LISEZ ATTENTIVEMENT TOUTES CES CONSIGNES ET ASSUREZ-VOUS DE BIEN LES COMPRENDRE AVANT D’UTILISER
LE CHARIOT DE JARDIN. 

2.  Ne mettez pas plus de 800 lb (362 kg) dans le chariot. Cette charge nominale a été déterminée en fonction d’une
charge répartie de manière uniforme. 

3.  Ne laissez pas d’enfants utiliser le chariot de jardin sans surveillance. Ce n’est pas un jouet. 
4.  N’utilisez pas le chariot de jardin pour transporter des passagers. 
5.  Ce chariot de jardin n’a pas été conçu pour être utilisé sur les voies publiques. 
6.  N’excédez pas 5 mi/h (8 km/h). 
7.  Répartissez la charge de manière uniforme sur la surface du plateau. 
8.  Ne déposez pas d’objets sur les bordures du dessus du plateau. 
9.  Si des pièces sont endommagées, brisées ou égarées, cessez d’utilisez le chariot de jardin jusqu’à ce qu’elles soient

réparées ou remplacées. 
10. N’utilisez pas le chariot de jardin sur des surfaces qui pourraient endommager l’enveloppe des pneumatiques ou les

chambres à air et ne transportez pas d’objets qui pourraient également les endommager. Ne gonflez pas les
pneus à plus de 30 lb/po

2
(2,07 bar).

11. Avant chaque utilisation, il est conseillé de vérifier l’état du chariot pour s’assurer qu’il n’est pas endommagé. 
12. CONSERVEZ CES CONSIGNES POUR RÉFÉRENCE ULTÉRIEURE. 
. 

Étape 1
Tournez le plateau du chariot à l’envers.
Utilisez le carton de l’emballage pour éviter
d’égratigner et d’endommager la finition.

Étape 5
Remettez le chariot à l’endroit. 

Étape 4
Assemblez les quatre roues à l'aide des quatre bagues, des
quatre rondelles de M12 et des quatre goupilles fendues, tel
qu'illustré.

Consignes de sécurité importantes 

Instructions d’assemblage
Assurez-vous d’avoir le bon nombre de pièces et d’éléments de quincaillerie avant de commencer l’assemblage. Si des
pièces sont endommagées ou manquantes, n’assemblez et n’utilisez pas le chariot de jardin. 

Outils requis lors de l’assemblage :• Tournevis standard  • Tournevis à pointe cruciforme • Jeu de douilles (ou deux
clés à ouverture variable).

YW1240-Tmanual  1/3/08  10:17 AM  Page 5



Step 6
Attach the handle to the yoke using the M8x60 pull
handle bolt, one M8 locking nut, and one M8 washer, as
shown below.

Operating Instructions

Swivel Handle

Step 1
Remove the clips and the cotter pins.

Step 2
Rotate the handle, and insert the 
cotter pin. Secure the handle in 
place by attaching the clip.

Step 3
Use the second cotter pin to attach 
the handle to the trailer hitch.

Step 7
Attach the front, back, left, and right panels using the
eight fence assembly pins. NOTE: latch the panels in the
upright position using the four locking handles. Tighten
the nuts on the locking handles to allow for smooth
operation, but do not overtighten them.

DO NOT EXCEED THE OVERALL MAXIMUM LOAD CAPACITY of 800 LB (362 KG).

THE WEIGHT RATING IS BASED ON AN EVENLY DISTRIBUTED LOAD.CAUTION Étape 6
Fixez la poignée au mandrin à l’aide du boulon M8 x 60,
d’un contre-écrou M8 et d’une rondelle M8, tel qu’illustré
ci-dessous.

Instructions d’utilisation
Poignée pivotante

Étape 1
Enlevez les pinces et les goupilles fendues.
Étape 2
Faites pivoter la poignée et insérez 
la goupille fendue. Maintenez la 
poignée en place avec la pince.
Étape 3
Utilisez la deuxième goupille fendue 
pour fixer la poignée à l’attelage 
de remorque.

Étape 7
Fixez les panneaux avant, arrière, gauche et droit à l’aide
des huit boulons à goupille. NOTA : verrouillez les
panneaux à la verticale à l’aide des quatre manettes de
verrouillage. Serrez les écrous (sans excès) des
manettes de verrouillage pour en assurer le bon
fonctionnement.

NE DÉPASSEZ PAS LA CHARGE NOMINALE TOTALE DE 800 LB (362 KG).

CETTE CHARGE NOMINALE A ÉTÉ DÉTERMINÉE EN FONCTION D’UNE

CHARGE RÉPARTIE DE MANIÈRE UNIFORME. MISE EN GARDE

YW1240-Tmanual  1/3/08  10:17 AM  Page 7



Bed Liner Tray
Place bed liner inside the bed of the cart.  Wrap
the sides of the liner around the side panels
and secure using the velcro straps.  Make sure
the straps are secure.

Removable Tray

Accessories

Plateau à doublure 
Placez la doublure à l’intérieur du plateau du
chariot.  Enroulez les bords de la doublure
autour des panneaux latéraux et fixez à l’aide
des bandes velcro.  Veillez à ce que les bandes
soient bien fixées.  

Plateau amovible 

Accessoires 

YW1240-Tmanual  1/3/08  10:17 AM  Page 9



A. Bed (1)

B. Side Panels (2) 

C. Front Panel (1) 

D. Back Panel (1) 

E. Wheel (4) 

F. Rear Axle Support (1) 

G. Left Rear Axle Brace (1) 

H. Right Rear Axle Brace (1) 

I. Front Axle Support (1) 

J. Centre Front Axle Brace (1) 

K. Handle (1)  

Assembly and Operating 
Instructions (not shown)  

Exploded View

Parts List

A. Fence Assembly Pin 
and Clip (8) 

B. Locking Handle (4)
C. M8 Washer (15) 
D. M8 Locking Nut (15) 
E. Bushing (4) 
F. Cotter Pin (4) 
G. M12 Washer (4) 
H. M8x20 Carriage Support Bolt (6)
I. M8x40 Carriage Support Bolt (4) 
J. M8x60 Bolt (1)

Hardware List

A.

B.

D.

C.

E.
F.G.

H.

B.

I.

J.

K.

B.

D. C.E.

F.
G.

H.I.J.

Drawings are
not to scale

A.

A.Plateau (1)

B.Panneau latéral (2)

C.Panneau avant (1)

D.Panneau arrière (1)

E.Roue (4)

F.Support d’essieu arrière (1)

G.Renfort d’essieu arrière gauche (1)

H.Renfort d’essieu arrière droit (1)

I.Support d’essieu avant (1)

J.Renfort central d’essieu avant (1)

K.Poignée (1)

Instructions d’assemblage et
d’utilisation (non illustrées) 

Vue éclatée

Liste des pièces

A.Boulon à goupille (8)
B.Manette de verrouillage (4)
C.Rondelle M8 (15)
D.Contre-écrou M8 (15)
E.Bague (4)
F.Goupille fendue (4)
G.Rondelle M12 (4)
H.Boulon M8 x 20 (6)
I.Boulon M8 x 40 (4)
J.Boulon M8 x 60 (1)

Liste des éléments de quincaillerie

A.

B.

D.

C.

E.
F. G.

H.

B.

I.

J.

K.

B.

D.C. E.

F.
G.

H. I. J.

Les illustrations ne sont
pas à l’échelle

A.

YW1240-Tmanual  1/3/08  10:17 AM  Page 11



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness false
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<

  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars true
      /AddCropMarks false
      /AddPageInfo true
      /AddRegMarks true
      /BleedOffset [
        0
        0
        0
        0
      ]
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName (U.S. Web Coated \(SWOP\) v2)
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MarksOffset 6
      /MarksWeight 0.250000
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PageMarksFile /RomanDefault
      /PreserveEditing false
      /UntaggedCMYKHandling /UseDocumentProfile
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


